
SCHEMATICS 
NR17/NR20 

1205 Britannia Road East, Mississauga, ON L4W 1C7 
Phone: 1-800-387-3210 Fax: 1-800-709-2896 

CLICK TO ORDER PARTS
shop.monsterjanitorial.com

https://shop.monsterjanitorial.com/equipment-parts/nacecare-parts/


NR17/NR20



 3

 
 

 
 

 
 
 
 
 

NR17/NR20 

Rev.0 06/2004 

  
 
 

BRUSH BASE 
 

 

 

POS. PART # NR. DESCRIPTION 
01 300147 1 MOTOR230V 
01A 300311 1 MOTOR115V 
02 310008 6 SCREW 
03 320012 6 NUT 
04 300151 1 BASE NR17 
04A 300194 1 BASE NR20 
05 300217 1 BUMPER NR17 
05A 300310 1 BUMPER NR20 
06  300336 1 FLANGE 1" thread I.D 

07 300223 1 SPRING NR17 
07A 300224 1 SPRING NR20 
10  1 PAD DRIVE 
11  310015 3 SCREW Ø4,8X19 UNI6954     
  
  
  
  
  
  
  
  
  
        

06            212260          1           FLANGE 1.5" thread I.D 



NR17/NR20



 7

 

 

NR17/NR20 

Rev.0 06/2004 

  
 
 

BODY WORK AND ACCESSORIES 
 

 

 

POS. PART # NR. DESCRIPTION 
01 300176 1 COVER 
02 300054 1 FAIRLEAD  
03 300055 1 PLUG 
04 300176 1 SUPPORT CONDENSER 
05 310037 2 SCREW 
06 300316 1 START CAPACITOR (230V) 

06A 300357 1 START CAPACITOR (115V) 
07 300315 1 RUN CAPACITOR (230V) 
07A          300356   1 RUN CAPACITOR (115V) 
08 320013 2 NUT 
09 300114 2 CLAMP 

10 310037 4 SCREW 
11 300146 1 RELAY(230V) 
11A 300225 1 RELAY(115V) 
12 310037 2 SCREW 

13 300053 1 CABLE FASTENER 
14 300350 1 PIN 
15 300352 2 WHEEL 
16 300052 2 WASHER 
17 310014 2 SCREW 

18 310034 2 SCREW 
19 320011 2 NUT 
20 300048 1 FAIRLEAD 
21 700003 1 CABLE (230V) 
21A 300338 1 CABLE (115V) 
22 310036 2 SCREW 
23  4 WASHER 
24 300349 2 BUSHING 

    



NR17/NR20



 3

 
 

 
 

 
 
 
 
 

NR17/NR20 

Rev.0 06/2004 

  
 
 

TANK 
 

 

 

POS. PART # NR. DESCRIPTION 
01 300314 1 TANK 
02 300077 1 TIE ROD 
03 300078 1 SPRING PIN 
04 300079 1 VALVE 
05 300083 2 O-RING 
06 300106 1 GUIDE 
07 300080 2 SPRING 
08 300107 1 COCK 
09 310025 4 SCREW 
10 300084 1 HOSE 
11 300062 1 PIPE 
12 310015 1 SCREW 

13 300063 1 PLAQUE 
    
  
  
  
  
  
  
  
  
  
        



NR17/NR20



 7

 

 

NR17/NR20 

Rev.0 06/2004 

  
 
 

HANDLEBAR SUPPORT 
 

 

 

POS. PART # NR. DESCRIPTION 
01 310034 4 SCREW 
02 300170 4 SUPPORT 
03 300162 1 ROD 
04  320007 1 NUT M6 
05 300030 2 KNOB 
06 300184 1 FAIRLEAD  
07 300167 1 SPRING 
08 330006 2 WASHER  
09 300163 1 PIPE 
10 700002 1 CABLE(230V) 
10A 300337 1 CABLE AWG 3X14X1650  (115V) 
11 320007 2 NUT 
12 300172 2 SCREW 
13 320012 3 NUT 
14 300179 2 PIVOT 
15 310034 4 SCREW 
17  310002 2 SCREW M8X45 
18 320007 4 NUT 
    



NR17/NR20



 5

 

NR17/NR20 
Rev. 0 06/2004 

  
 
 

HANDLE 
 

 

 

POS. PART # NR. DESCRIPTION 
01 300030 2 KNOB 

02 300041 1 PIPE 

03 310016 2 SCREW Ø4,8X19 

04 310012 2 SCREW M6X20 

05 320007 2 NUT M6 

06 310009 1 SCREW M4X25 

07 300037 1 LEVER 

08 300011 1 SPRING 

09 300038 1 SUPPORT 

10 300043 1 LEVER 

11 310020 1 SCREW M3X25 

12 320006 1 NUT M3 

13 300031 1 BALL 

14 300042 1 SUPPORT 

15 300017 1 SWITCH 

16 300096 1 CAP 

17 300061 1 SWITCH 8A (230V) 

17A 300309 1 SWITCH 16A (115V) 

18 300044 2 PIN 

19 310011 2 SCREW M6X45 

20 300036 2 LEVER 

21 330008 2 WASHER M6 D.18 

22 320007 2 NUT 

23 300053 1 CABLE FASTNER 

24 310015 2 SCREW 

25 310023 1 SCREW M4X20 

26 330014 1 WASHER M5 

27 320003 2 NUT M4 

28 320007 1 NUT 

29 330008 1 WASHER6X18 

30 300164 1 LEVER 

31 300165 1 SPACER 

32 310022 1 SCREW 

33 300034 1 HANDLE BAR BODY 

34 700001 1 CABLE3X1,5X15mt (230V) 

34A 300323 1 CABLE AWG 3X14X15mt (115V) 

35 300040 1 COVER 

36 310012 4 SCREW M6X35 

37 300035 1 SUPPORT 

38 320007 4 NUT 

39 300184 1 FAIRLEAD 8,6 

40 300018 1 FILTER 

 

                                                                                                                                                NOT SHOWN       300145 STRAIN RELEIF   



NR17/NR20 WIRING DIAGRAM RUN CAP START CAP

GREEN

RED
WHITE

BLACK

P
O

W
E

R
 C

A
B

LE
W

H
IT

E

BLACK

B
LA

C
K

BLACK

BLUE B
LU

E

G
R

EE
N

YELLOW / GREEN

MOTOR

RELAY




